



LABORATORY TEST REPORT

ULR - TC1086723000007302F

Form / Format No : 32

Page 1 of 2

<b>Issued To :</b> <b>ANJANI CLOSURES PRIVATE LIMITED</b> GROUND FLOOR, SHOP NO 7 AND 8, HAREKRISHNA RESIDENCY, NEAR SHRINAND CITY, NR EXPRESS. H.WAY, CTM, RAMOL, AHMEDABAD, GUJARAT, 382449, Gujarat Kind Attn:	<b>Test Report No</b>	<b>105/12-2324/3624</b>
	<b>Date</b>	<b>21 Feb 2024</b>
	<b>Date of Start of Test</b>	<b>04 Jan 2024</b>
	<b>Date of Completion of Test</b>	<b>21 Feb 2024</b>
	<b>Customer Ref.No</b>	<b>Covering Letter</b>
	<b>Ref. Date</b>	<b>29 Dec 2023</b>
	<b>Sampling Plan</b>	<b>Sampling done by the party</b>

**Sample Description :** Two Sets (20 Nos.) of Samples of Spouts

Test Results

Sr No.	Test	Unit	Requirement	Results Obtained	Tested as per	Remarks
1				<b>Spouts</b>		
1.1	Specific Migration as per Food Safety and Standards (Packaging) Amendment Regulation, 2020		Requirements as per Food Safety and Standards (Packaging) Regulation, 2020		Guideline of (EN 13130-1:2004; ISO 11885:2007 & EN 14372:2004)	
	Barium (Ba)	mg/kg	Max. 1.0	ND*		Complies
	Cobalt (Co)	mg/kg	Max. 0.05	0.01		Complies
	Zinc (Zn)	mg/kg	Max. 25.0	ND*		Complies
	Antimony (Sb)	mg/kg	Max. 0.04	0.03		Complies
	Bis(2-Ethyl Hexyl) Ester (DEHP)	mg/kg	Max. 1.5	ND**		Complies

Note : ND\*: Not Detected, Detection Limit 0.01mg/Kg ND\*\*: Not Detected, Detection Limit 1 mg/Kg.




RD1

TESTED BY



Poonam Prakash

ASST./DY./JT. DIRECTOR



Dr. Baburao Guduri

HEAD  
LABORATORIES DIVISION

This report is for Private use only Not to be used for publicity or Litigation

Testing laboratories of Mumbai are certified by ISO 9001: 2015, NABL, BIS, Directorate General of Shipping and Directorate General of Civil Aviation, Govt. of India for specified tests

Head Office: Plot E-2, Road No. \*. MIDC Area, Andheri (East), Mumbai 400093

Tel: +91-22-2821 9803 / 6751 / 9469 28391506 28329623 28254631 Fax: +91-22-28328178 / 28375302 Email: rdiin@iin-in.com Website:



## LABORATORY TEST REPORT

Test Report No. : 105/12-2324/3624

ULR - TC1086723000007302F

Form / Format No : 32

Date : 21 Feb 2024

Page 2 of 2

### General Remarks

1. This test report cannot be reproduced except in full, without written approval of the laboratory. This is not applicable when part report is given due to failure of the machine or test in progress.
2. Sampling done by the party. The test samples are submitted by the client. The sample descriptions provided in the test report are based on declaration by the party.
3. This report pertains to the submitted samples only.

-----End of Test Report-----



RD1

TESTED BY



Poonam Prakash

ASST./DY./JT. DIRECTOR



Dr. Baburao Guduri

HEAD  
LABORATORIES DIVISION

This report is for Private use only Not to be used for publicity or Litigation

Testing laboratories of Mumbai are certified by ISO 9001: 2015, NABL, BIS, Directorate General of Shipping and  
Directorate General of Civil Aviation, Govt. of India for specified tests

Head Office: Plot E-2, Road No. 1, MIDC Area, Andheri (East), Mumbai 400093

Tel: +91-22-2821 9803 / 6751 / 9469 28391506 28329623 28254631 Fax: +91-22-28328178 / 28375302 Email: rdiin@iin-in.com Website: